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CLIENT INFORMATION
Company:
Address:

SAMPLE INFORMATION:

Description:
Assortment:
Model/style No.:
SKU No.:
Factory/Supplier:
Quantity Submitted:

Country of Distribution:

Country of Origin:
Testing Period:

OVERALL RESULT:

Spector & Co.

Black plastic push action ballpoint pen w/ Nomad fabric accent
BKGY

DAMON

G1272

uUsyo12

3 PCS

Canada & USA

China

04/27/2018-05/02/2018

Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION
TESTING TECHNOLOGY CO., LTD
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Kevin Lee
Technical Manager
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The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
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TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED
PASS California Proposition 65, Total Lead in Substrate Materials
PASS Canadian Consumer Products Containing Lead (Contact with Mouth) Regulation

SOR/2010-273 as Amended by SOR/2016-171, Total Lead in Accessible Substrates

PASS California Proposition 65, Total Cadmium in Substrate Materials
PASS CPSIA Section 108, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)
PASS California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)
PASS Client’s Requirement, Phthalates content
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DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method:

Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1 2 3 - --- Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND --- -—- 100
Conclusion PASS PASS PASS - -

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit =15 mg/kg)

Remark:

The specification is quoted from client’s requirement.
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DETAILED RESULTS:

Canadian Consumer Products Containing Lead (Contact with Mouth) Regulation SOR/2010-273 as
Amended by SOR/2016-171, Total Lead in Accessible Substrates

Test Method:
Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1 2 3 - Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND ND ND 90
Conclusion PASS PASS PASS

Note:

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)
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DETAILED RESULTS:
California Proposition 65, Total Cadmium in Substrate Materials

Test Method:
Analytical Method:

ASTM F963-17 Clause 8.3.1
Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1 2 3 --- --- Limit
Result Result Result Result Result
Test Item (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cadmium (Cd) ND ND ND 75
Conclusion PASS PASS PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Remark:

The specification is quoted from client’s requirement.
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DETAILED RESULTS:

CPSIA Section 108, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Test Method: CPSC-CH-C1001-09.3
Analytical Method: Gas Chromatography with Mass Spectrometry
Specimen No. 1 2
e Resul Resul Resul Resul Limit
esult esult esult esult
Test Item CAS No. (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg)
Dibutyl phthalate
(DBP) 84-74-2 ND ND - - 1000
Benzyl butyl phthalate 85-68-7 ND ND 1000
(BBP)
Di-(2-ethylhexyl)
117-81-7 ND ND --- --- 1
phthalate (DEHP) 8 000
Di-n-octyl phthalate
(DnOP) 117-84-0 ND ND 1000
Diisononyl phthalate 28553-12-0
ND ND 1

(DINP) 68515-48-0 000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND 1000

Conclusion PASS PASS --- -
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)
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DETAILED RESULTS:

California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method: CPSC-CH-C1001-09.3
Analytical Method: Gas Chromatography with Mass Spectrometry
Speci No. 1 2 ---
e Resul Resul Resul Resul Himit
esult esult esult esult
Test Item CAS No. (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg)

Dibutyl phthalate
(DBP) 84-74-2 ND ND 1000
Benzyl butyl phthalate 85-68.7 ND ND . . 1000
(BBP)
Di-(2-ethylhexyl)
phthalate (DEHP) 117-81-7 ND ND 1000
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 ND ND 1000
Diisodecyl phthalate 26761-40-0
(DIDP) 68515-49-1 ND ND 1000
Di-n-hexyl phthalate
(DnHP) 84-75-3 ND ND --- - 1000

Conclusion PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Remark:
The specification is quoted from client’s requirement.
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DETAILED RESULTS:
Client’s Requirement, Phthalates content
Test Method: CPSC-CH-C1001-09.3
Analytical Method: Gas Chromatography with Mass Spectrometry

— Re:ult Reiult Re_.;lt Re_;JIt Limt

Test tem ASNO- | (mghkg) | (mekg) | (mghe) | (meg) | O
Dibutyl phthalate (DBP)  84-74-2 ND ND 1000
?:;;;" butylphthalate g g5 7 ND ND 1000
Erlmt(rzuafat?g I(rl]DeEXHy B) 117-81-7 ND ND 1000
chontpniise BT 0 | | - | - | o
?Dnlss);:l)ecyl phthalate 2:;61551):2(9):2 ND ND . . 1000
?I;:l‘é;ix/y:;::gf'ate 84-75-3 ND ND 1000
?I;'I\rl‘('jopc)ty' phthalate 117 84.0 ND ND 1000
?Di‘zg;y' phthalate 84-66-2 ND ND 1000
?g;opk;”ty' phthalate g/ 695 ND ND 1000
?I;Eyﬁg;hexy' phthalate g4 617 ND ND 1000
?I;'P”E'Ei;tDyr:;’:)tha'ate 131-18-0 ND ND 1000
Conclusion PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)

Remark:

The specification is quoted from client’s requirement.
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SPECIMEN DESCRIPTION:
Specimen No. Specimen Description Location
1 Black hard plastic Main body
2 White soft plastic Refill
3 Silver metal Spring

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

¢ Email: Labtesting@asiainspection.com ¢ Tel: (
¢ 5/F A2 Building ¢ No. 1213 Huoju South Road ¢ Puyan Street ¢ Binjiang District ¢ Hangzhou ¢ CN\

This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.




Test Report # 18W-002119 Pages: Page 10 of 10

SAMPLE PHOTO:

-End Report-
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